zwick [ Roell

Print date: 09.08.20

Test report

Customer : BE Group Oy Ab  Alloy : 6063 T6
Order No. : 200008/6729 Tester : Mika Eliala
POS : 30 Notes : P083069
Profile No. : 466 PP 45*5
Pre-load 2 MPa Speed in the yield range : 0.00025 1/s
Speed, Young's modulus : 5 MPa/s Test speed 0.008 1/s
Speed, yield point : 60 MPa/s
Test results:
E Rp0.2 Rm  Asomm Amanual So COHdUCt.(MS/m)
Legend No. GPa MPa MPa % %  mm?
599 1210.0(2342| 7.1 | 152 6875 314
547 1209.7 2354 126 | 141 6992 314
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Statistics:
Series E Rpo.2 Rm Asomm Amanual  So  Conduct.ims/m)
n=2 GPa  MPa MPa % %  mm?
x 1573 1209.8 234.8 9.8 | 146 |69.34 314
S 3.65 0.2671 0.8239| 3.9 08 | 082 0.0
VI[%] 637 013 035 (3978 551 | 1.19 0.00
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